
Intragam 10 NF (normal human immunoglobulin) is indicated for replacement IgG therapy in primary immunodeficiency 
disease (PID), symptomatic hypogammaglobulinaemia secondary to underlying disease or treatment; immunomodulation 
for idiopathic thrombocytopenic purpura (ITP), Kawasaki disease, Guillain-Barre syndrome (GBS), chronic inflammatory 
demyelinating polyneuropathy (CIDP), multifocal motor neuropathy (MMN), myasthenia gravis (MG) (in myasthenic crisis 
or prior to surgery, thymectomy; maintenance for moderate to severe MG when other treatments ineffective or intolerable), 
nonparaneoplastic Lambert-Eaton myasthenic syndrome (LEMS) (short-term use in severely affected patients) and in stiff person 
syndrome. Intragam 10 NF is available as a 2.5 g/25 mL, 5 g/50 mL, 10 g/100 mL and 20 g/200 mL solution for infusion in 
single use vials.

This list is a summary of only some of the changes that have occurred over the last month. Before prescribing, always refer to 
the full product information.
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